HKIS

A=IVRITPA)FT—=TIFYb
e

AT BT HEPIRBCKBEL TSV, RERTHERATMICBDT BHRALLEE,
AEBE, TRICSTYEMDAHIRTAIRETY .

[EELES A—)LKRIF7AVT—UF Y K
A #& BHEIEL M
a— F No. 70026—ATO0O05
A—h—-HFE | +3IAH GRYIUX 4BA-GXPA16

T UK | GI6E-GTS
g K 2020 £ 9 A~

w & BHEEEICITHKS h—ARoL—2 05852 3> (70028-AT002) MHETY,

OBEEMOENF 2022 F 11 AREFETOLDTY .
2022 FE 11 ALRICERIN-EEAOHBERITONTIE, FELORFTEETHERLEHLE (S,

EREisZE E04521-T22010-00 2022/11/154ERE Ver.3-1.01 (ZEEHMHEE. &FH) (BK) TvyF-4y—-IX

FC®IC

O_DEFHKS A—ILFIF7A U T—0Fy bEBBEVLEIFWVEERIIHYNESTSVET,
BT (FIEL T EMERICKEL. BTIHRTREREICRESNTVINEEFYRLICTHEALLLEZSL,

AEFERFIFZEITIANCRLT AL IZEL,

OREFARHERBEZREICEFIF TNV EE, HELPHDOALADBRPLEEERAICIHLET H-OITF O T EELZWNEE
EEFEHLTLET,

OLEHRIIE=ZFNAAGRUABEREFRMFEALIZCLICKYRZTLBZTICONTIE, BHTE-UIZOEEZZELDIRE
FTOTHLNLHITTELLIZSLY,

OAREFZEFEALTAELEBEEL. RBEIESLIUVZTNIAHETSEM. £/, BBEZFERATLHICENTELRNILIZKS
BRFICODEFELTE. —UIOHWEFWLIMRET,

OARHRF/ —TINEFHEEECEEINTEYET, / —IIEHFHUNERMG FIGEE. RERO#EE - HERUETEH
IZDOWTHREELV =L ET,

QEHHICIFAMREZ LS D2ENHY FT . M. BEMICEFHIAHROREDLEEL TS,
T - BEZDOERSA. 7 L—LAIZE—UIIGLEEA,

OAHRBFEENEMEL, BRREIZNFXAOH—ARUBEO—ETHVWEMENFET IEELHYEFTOTHLMLEHT
THRLIZELY,

OAHRIBRENTOEAEZBMICEESTEN-LDTT,
This product is designed for use in Japan only.

OAHFDUERIINERZED. ARDOHFELLLEFEZT I LAHBYET,

OAZEFIFELRCHRT I ENHBYFETDOTAARZERENESE THERIIZSLN,

@ HABROMEBRRUERED TEXESELORFTEFTFTHERLEHDE LY,
BREHRITHERE. EmE - 23— FNo. - BEFER - TODUBKEZEXEICHEA I,

1




BLEDEFE ABREELKBREOVVALLAEDICTREOIEEEERTFLTIEE N,
AETETRENLSIHTELFEAL., BEHRUHELEE~DBRLALERLTVET,

MNEE rrexupmsste, XEEHER5TRENHHHE

ay (PREXEEREAEEERSRRABEIASES (AR
/N\FE srmaosergesnsgs
GEAMBE . SHREWHRETHERSAMWEE (FIXE. BERARUHRED

Sx4
==

OER L A — ML HBEMADWIBRUSEE - KEKZEMLET HBIZ, ROZEEFHOTLLESLY,
NYTYDIAFRFEFDE—IFILERN L THLHERZIToOTLEEL,
ARV BENTEEF, BRLAEVWE SR ZERF>THLTLEEL,

N X
NFE
OARMTDERFHARUNRITEIIITHDLLENTLESLY,
CBRERARUSBLIECEICKY., REDBAEFNENIBNLAHY T,
s REDHEREFELESISBEANHY ET,
O E(EZWHRODFINT U VIL—LADBENIACH (FTHMNTHCLGWVEE) ICTA- TSI LEHE
FLTLESL,
s RETEIENABHYET,
O/ 1 THIZEMAALLBWVLSIZHOIREZNFTTBULTLESL,
CEBEYINTI OO VIZAYI VO UNBIET AERNAAHY FTT .
O AR LI CFRP ( REMMRIE TS RF VY ) BREEATLET,
CEBELGAOEE, SESAMHSEER. BB, EROBNABHY EFT,

OFy FOBAMBEN—YIRAMIEHELTHY FI, BMATAICER, REOENEEZHELTILESL,

@/ —TNUN—YDEBF TN LIFEA—H—RITOEBEZEEZLHRATHOIT>TLESL, EFENEFRICTAEVESEE,
A—N—ITTTEHACEELY,

OARHURDERNMIEEIZITo>TLEEY, BELEY, BV avIEERHNTLEEN, T FRROCHEEDOREICA
YEF,

Ok, T METEYGIETHRICHM T TCEED, REZUEITHGTZITS>E. AL OB LEHABELET.

OITITERERD =, —FHMICENY / —TIUNR—VIFHEXIEHRELGVESITRELTSEEWL, X, /—II)L/Iii—=Y%E
WA F5EE. MEZTRAFAEVESICENTEHRICET—F T LTS,

OZEEY 555G
- BEARFICETEAORM T ETL, BEACRACIEEZHRELTIEEN, ZREROEBR. 7 L—LAIZE—UELCEEA.
- RFYFNCTHOE BRAE - BFF - 7z —H4—HEIFE) 75T,
FREICEVR—ILFERELLTVWSEENHYES, Fzv I L. BETHNITHEEREZ LTS,
FERIIERFBTIT TS L, BHERT AT LR S0 CERY TS,
F BHTOMDEM - ARIZDOVTIEHEA—D—RITORRRBAZIR > T,

2 70026-AT005_3-1. 01



No. B K = No. B R "=
/ N\
I7YY—%F — s @l
1 b : ’ 13| 252+ v b jy M6
IF7H—F Loavy @0
2l kwoz [ RN =</ o
4| Larhn— @ 16| FLTvw
A

5 27— ’ 17| 2k or—7 @ e

) ’ be e W10
7 hS5— @ 19 210w F %
8 Rk % M6-30 20 =N / \ i) L=500

. I7o—F
9 Rk % M6-20 21l I A
| S

10 {EEARL ~ % M6-20 2| T ILL SHKISE
| RA7V¥I @ M6 23| EDEHHE <> %

A
7 A M6 24

Ty oy i

70026-AT005_3-1. 01




1

mfFHFAiE
J —I)LIN—YESL L

1) NyFUDIAFREF (=) hbsyr—TILE—2F)L
#mMH LTS,

(2) HEFEEEESBLTIOY F/A2/SASSY #E4LTK
=&y,

@) IPI—FTFTYNITHARTL—FERMILTLES
Lo (B1)

A—ILKFIF7AT—97)LFy + (70026-AT004) ZEUfFITBHEK. h—RoL—S 059903y
OHFIRGIAZEZSB L T—BA—FRoL—o 009303 0 ITEIToTLEELY,
METT7HEY FORSMTITEZEIIREHY TEBA)

2. A—RL—2U 90 a3 EsL

(1 T7FY rERSLTLESL, (B2)
(V)Y TEBEEALET)

(2) T770A=2toYMhoaRry2EHLTLEEL,
(X 2)

Q) N—JO0—RKEK, TF7I7AT7ETANRAT, T74 >
T—ONATERNLTLESL, (B3)
I770A—3 v Y EITF7IATETRIN, THhBE
ATREEHY FTHA,




4) M4RNOMIFEFHRDE— A aL—2BERARIL ., ]
Ty bENALTLESL, (B4) (BEALEY)

B) E=hrAM2 a2 L—2ZBEELTVWDRT—OEHFAIR
JIEZEBOHTLEEN, (H4) BN TRHEEIHY FEA)

3. v b/A—YEFIT
N E—rAvPalL—4%2BERRILFEBEFERALTRAT—
#RSFIFLTLES L, (B5)

@ TT7HOV—FRYVRIZTAAY FERAT—FRIFITT
{fEEZEk, (H6)

1. Hh3— —— ‘ ’
2§

@

N 2. IV V—FRYIR —— I I ]

)

= 6

5 70026-AT005_3-1. 01




@) E=rA22alLb—RICTT7I)—FRYIVRELAVAN—ZRIFIFLTLEEL, (B7, E8)

LA oAN—EEIZF

N—RUL—2TY

vvavFy b=y
4 FEMEALET

AT

CITOV—FERY IR
LA HhN—

.U+ M6-30
LARTYUT Ty M6
. TL—=rIvyir M6
LISV FY b M6

IF7HOV—FRyIRELAAN—IZTHWNTLS IR
BTE—brA v al—4I27—F%2FLTLEEL,
(H8)

4

)
LY,

6) E—=hFA2al—2ZRNLTLEEL,

E—kA22alL—82DI—F2UFEMICo TDINER
FTLEEL, (K8, K9)

M

8 E—hrA2 alL—RIZARYST—TW20 (K) %85
fFrT<<EzEL, (B9, K10)
B4 IFRITICBE(T T ERTZRRIE L TS FZ &Ly,

IF7H)—FRYIR, LAVANR—FBMHALTLES |

LTEE
17. AR
7—7
W20
E—Fk :
Ao aL—4 E E9
e E—kM>al—4%

=Lty

17. RAROF—F W20

10

70026-AT005_3-1. 01



w)é;:4E;iS_QE%jA§HHHT<Eé“° FlER 20 B4
BEAT (BII=BEAT (P EIFR & RIS L T < 20y,

< =@ETA

©

(I E—rA2Pab—2ZRMFFLTIESL, (B12)

ANTTFHY—FRYIRIZARISTF—TWO0 ) 286 B
HIFTLEEWL, ("1 3)
REAT (TR BERT TR ERIEL T E &L,

18. RARF—TF W0

13

7 70026-AT005_3-1. 01



(IE—rA22aL—RICTT7Y)—FRY IV RZRFFTL LS, (B14)

CITOU—FRYYR
RF—

AR W30
CRTYLT Ty M6
S TL—rTyir N6

- =
N = o N

E—kf2ial—4

AL MBI
h—RoL—ov5499 3y
vy b=V EBFERLET

18. 75290y~ M6

4. o0y o+v bk M6

16. I LT vy
19. 90y

E—hqrvaL—%

|z 14

MBe—rMooal—RICLAYvhAN—ZBRFITTLES
L, (E15)

4. LA vHhiN—

9. /KL~ M6-20

M RFYoT979 v M6
12. 7L—rvvyix M6
4. L7892+ v b+ N6

h—iRoLb—vod95vay
Fo hN—YEBFERALEY

B 15

() TF7H)—FRYHRIZIFH)—F5Ory FEET

FTLESWL, (F16)

70026-AT005_3-1. 01



B ZTFAT—91814 T, Daq v briR—RERFIFLT
<fZEly, (B17)

(IOTF77RF7HTRIA TEFEFITL. 79 Y—F5 0
AYRDREVE—ICTES LSMEZEME L TSN,
(E18)

AN YaA v riR—R, "ND—70—FKEKEWMFIFTLES
L, (B19)

(1) Fy bN—YNRTABEEFHLLBEVE S ITHEZR
HTLESW, MBEARFES L, R—RNU K- KR
FZEEEL TS,

ZRRLR

NRT)—270—FKEDHR—R/NY KEHEODEIE. TEDOZFEIR
ISk YOI ELXEBTEHIHEENHBY ET,
(FSAN—Z2DBETITDTT, RYIRLUFIEABAYT
EDOEBZRFERALENTLEZL, POEBIFEATS
BEITXAFEMREL THDHTLLEESL, )
WHTEDENT—TO—REDERE 1 (THET HIHEH
HYET, EEHFRLY:20~3.0Nm{0.2~03kef'-m})

9 70026-AT005_3-1. 01



ANEE

IVOUFEHR - BBEOBNAAHYFEIOT, TF7IAAFA—2t8 NT—TJ0—FK{k, 7707
FT21RA TFIEEREICEE L TLEEL,

NI)—20—KFEETI7 7278 TEIL TEU2=UYL 2DI4T
BREZERITANE S ITHATFTLEEL,

IR —T7 A=Kk IF7JaA—4
m oY [INT7—2O—FFDR:E > 1B {3135 | [I770A—5 oY OR:E> ICE{T137 |
iy ju]
7554 A s A s
SKeq T HMOICHE->TWVS R HLTWNS HMDICHE->TLB EMNHLTWVDS
N N N N

C OISR ER T AL
LIITLTLEE,

(19 T77AaA—4at oHIcaxry 2 ZEHELTLESL,

Q0)ST—2F7YNITHA RTL—+ZER20%BEIC
gL T EEL, (B20)

CHELBIFFERLEEA

SVI—2TF v
I7HAARTL—+

X 20

QNSCI—AF7YNRIFTHA KRTL—FDOR2 1 DEEIC
O TORERFTLESL, (K2 1)

SOIT—42T7 vy
I7HARKFTL—+

\ 8mm

X 21

10 70026-AT005_3-1. 01




22 PT—RF7INRITHA FTL— FERFIFTLEZEN, 1) THRIMEFZo TREIEFY b=V EFERALTEELT

{fZEl, (H22)

10. {EEERIL b NM6-20

12. 7L—r2vysv M6
4. ooy F+y b M6
15, AR—H—

14 12

i

15 12

K74

10

STUIT—ET N
I7HARKTL—+t X 22

@) AR OT—=TW20 (K). BILZEMFTTILEEL,
(B23)
BEMTIFRTICRAM FERTERIEL T ZS U,

CHZTTEY FMZRARSTF—TWO0 () ZBAFFFTLE
L. (H24)
BEfT P RTICRA FEIFTEBAE L TS FEE LN,

(2B)TF7EY FRAFRIZTLT YO v EBENTL L,
(®25)

. IFHEY L

18. RARYOF—TF W0

= 24

70026-AT005_3-1. 01



QOMETTHI LDV )y T2@EERALTIT7HY bERIFIFTLEEL, (B26)

no

)

—

» %

Y o R R #1505 R |

QNZTF7HY)—FHNR—ZEIZARUCSTF—TW20 (K). AR
DOT—=WO0 (M) ZEREfFFTLEEL, (B2 7)
BEATIFRTIZBEFT (FBIRTERIE L TS &Y,

18. ARV
F—27 W0

@28) TT7 V) —FHAN—FBFIFTTIEE,
(28, ®M29)

5loMIFET, F—7 W20
2. IF7O9N—FhN—%ITT7H0)—FRy I RIZHEE

ERD
3 AOvYREEELEY, | 21

1.IZF79Y—FHhnN—

N

E—bA2ial—4— 2.7V —FRYIR 09 &

(29) HEEMOEmFITESEHRAL. KT FITEMLESLE
SRR OT—TE&BFHFTIZEN,

ROTF7HVV—FAN—ITToTULLERFFTLIESL,

(B29)
BEMTIFRTICRAM TERTERAEL T<ZS LY,

70026-AT005_3-1. 01



BN 72AY bNRUVREON—RRY Yy TEHL, SURL— B o
H—nN—RE7Y—IzLTLEEL, (830)

(32) B EELZSBLTIAY FAAV/SASSY ZTTD &SI
BFIF T IZE0,
FOE., SYURL—F—Nn—FREE31DLSIZEL
TLEEWL, (B3 1)

BNy TIDIAFTRIFF (=) ITH5—TLE—ZF )%
BAFFTLREEN,

ANEE

REBFICRRA Y MEEICEEKZNNTLZEVESICL TS,

T (TR T R DR
I VD UBERTOMR IO URBEBROMER
mERIEE R FERIEE R

A T R—REQEENEE > TLVE LD FEHH D T TRNHIE O

NYTYDIAFREFIZT—TILE—2FIL BC2LIEZMMALETVWVARL—XIZZ VDY

AREZEICIF T AT SH EEEAS LAY B

R—RNY FAEEICHE>TL S, BRmIZL DT HEIFEON

RIL k- Fy MEOHFEOHENIZ L, TA R UGIREICERBITZ D

AT T 1= BR @AM D ER R & Fis L TULMVE LA TUDVERFEL, RILEBNRATHELA
(BERTHE O (THEER)

13 70026-AT005_3-1. 01



% - g8

RBIZEER L TWECOHIC, BEEZEELT SRR T BERRET > TIEEL,
ORELREBIRFIAN—DEETT. BIREL TS,

Q@1 —HF—IZaTFNICRBESNTVIEELUNIFMEFITKBEL TS,
OHEENBEIHEE/R B TIHEMITHNET, BTEMEFITEREL TIESL,

OETH., BE - BR - RBEDOERLEAH G AICIK. A——I 27> THRHBL TS,
OKRBREEONDIKIEL, BT ROA—FT—D=OITHIGAEEEEL LS,
OARHUGEHRENIN TR, BFEMREITERELTILESL,

OERREDNT=HV U TERFELTHEYFITA, REFOEFBAT TOREFIARBDLENRZLIENALHY FT,

TEHANETFYEHFBAENH LAWK SITLTLLEEL,
OFEHMICARIL b - F v MEICEAOAEINGONERERL TSN,
OEH - HEMFTAUMAHE - ER LGS, LELIZBET NI LTS,

T79—H4—EXICDI\T

AHERICETIBEVEDLER. EMFEEFEEAEELORFEEFTESHNEHOEEEL,
AEDEBEANBIL. FPEELICEET D CELHYETDTHLOMLHITELLTFZELY,

HAEH IVvF-Uy— IR
T418-0192 #EEET=mItL7181
http://www.hks-power.co.jp/

BMPTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

14

70026-AT005_3-1. 01



HKIS

COLD AIR INTAKE KIT

Instruction Manual

NAME OF PRODUCT | Cold Air Intake Kit
PART NUMBER 70026-AT005
APPLICATION TOYOTA GR Yaris 4BA-GXPA16
ENGINE G16E-GTS
YEAR 2020/9 -

HKS Carbon Racing Suction (70028-AT002) is

REMARKS required for installing to the vehicle.

Published in November, 2022 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always have
access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

e This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

e HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

e HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

e This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaranteed
if this product was installed onto other inapplicable vehicles.

e The specifications of this product are subject to be changed without notice.

e This product may have small scratches or uneven points of the carbon surface due to a manufacturing process.

e This manual is subject to be revised without notice.

e For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

15 70026-AT005_3-1. 01



SAFETY PRECAUTIONS

The following symbols are used in this manual to indicate danger levels to customers and workers.

A WARNING When there is a possibility of death or serious injury.

When it is assumed that workers or users will be injured (personal loss)

& CAUTION When it is expected that extended property loss will occur.
(Expansion property loss is property damage caused by the product. [For example,
vehicle damage and burnout])

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
@ This product contains CFRP (carbon fiber reinforced plastic) products.
- Unreasonable force, impact, or high heat may cause deformation, damage, or discoloration.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

@ Painting CFRP parts
- Before painting, make sure to temporarily attach to the vehicle and confirm that it is installed properly.
We don't accept the return goods after painting.
- Please do the surface treatment such as degreasing, grinding and primer surfacer before coating process.
- There may be pinholes on the carbon surface. If necessary to treat, please process accordingly.
- Dry at room temperature. The maximum heat limit is 50°C /122°F except for normal drying.
- Please manufacture instruction manual in regard of paint, coating material, tools and other materials.

16 70026-AT005_3-1. 01



PARTS LIST

No. Description QT Image Remarks No. Description QT Image Remarks
\ D |

1 | Air Cleaner Cover | 1 , f 13 Flange Nut 1 }«y

2 | AirCleaner Box | 1 14 Lock Nut 3 @ M6

3 Air Duct 1 @ 15 Spacer 1 @ t=5

4 Rain Cover 1 @ 16| Rubber Washer | 3

5 Bracket 1 ’6\ 17| Sponge Tape 1 @ L\=A1l?)?)0
6 Grommet 1 @J 18] Sponge Tape 1 @ L=V\£:)(())O
1 Collar 1 @ 19 Clip 1 %

8 Bolt 1 % M6-30 20 Edge Rubber 1 @ L=500
9 Bolt 1 % M6-20 p1| AlrCleaner

Grommet

10| Low Head Bolt | 1 M6-20 22 Emblem 1| BEHKSEE

11| Spring Washer | 2 @ M6 23 In’\SAt;L:]Zt;Tn 1 @

12 Flat Washer 6 M6 24

70026-AT005_3-1. 01



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s battery.

front bumper assembly.

(3) Remove the radiator upper air guide plate. (Dia. 1)

Radiator Upper =
Air Guide Plate

When installing the cold air intake full kit (70026-AT004), refer to the carbon racing suction instruction

manual and install the carbon racing suction once.

(There is not necessary to install the factory air duct.)

2. REMOVAL OF CARBON RACING SUCTION

(1) Remove the air duct. (Dia. 2) (2 clips will be reused.)

(2) Disconnect the connecter from the airflow meter sensor.
(Dia. 2)

(3) Remove the filter assy, the airflow adapter pipe, and the
air intake pipe. (Dia. 3)
It is not necessary to remove the airflow meter sensor
from the airflow adapter pipe.

18 70026-AT005_3-1. 01




(4) Remove the 3 heat insulator fixing bolts and nuts marked §

o in diagram 4. (Dia. 4)
(The bolts and nuts will be reused.)

(5) Loosen the vehicle-side bolt of the bracket that secures

the heat insulator. (Dia. 4) (It is not necessary to remove
the bracket.)

3. INSTALLING THE KIT

(1) Temporarily install the bracket using the heat insulator

fixing bolt. (Dia. 5)

(2) Install the grommet and the collar to the air cleaner box.

(Dia. 6)

7.Collar

6.Grommet

2.Air Cleaner Box

Dia. 6

70026-AT005_3-1. 01



(38) Temporarily install the air cleaner box and the rain cover to the heat insulator. (Dia. 7, 8)

2. Air Cleaner Box

4.Rain Cover

5. Bracket

8. Bolt M6-30
11. Spring Washer M6
12. Flat Washer M6
13.Flange Nut M6

Reuse carbon racing
suction kit parts to install
4 the rain cover.

(4) Mark the heat insulator with the holes in the air cleaner
box and the rain cover. (Dia. 8)

(5) Remove the air cleaner box and the rain cover.

(6) Remove the the heat insulator.

=~

4.Rain Cover

(7) Make holes of 7 mm diameter in 2 marked places. TOP VIEW
(Dia.8, 9)

17. Sponge
Tape
w20
Heat Insulator
Dia. 9
(8) Attach the sponge tape W20 (wide) to the heat insulator. SIDE VIEW Heat Insulator
(Dia. 9, 10) | SIDE VIEW |
Degreas the place where the sponge tape is applied. <=2 FRONT

17.Sponge Tape W20 Dia. 10

20 70026-AT005_3-1. 01



(9) Attach the edge rubber to the heat insulator. (Dia. 11, 12) _ 20.Edge Rubber
Degreas the place where the edge rubber is applied. SIDE VIEW
<4 FRONT

pR \

Heat Insulator Dia. 11

(10) Temporarily install the heat insulator. (Dia. 12)

(11) Attach the sponge tape W10 (narrow) to the air cleaner
box. (Dia. 13)
Degreas the place where the sponge tape is applied.

18.Sponge Tape W10

Dia. 13

21 70026-AT005_3-1. 01



(12) Install the air cleaner box to the heat insulator. (Dia. 14)

2. Air Cleaner Box 13. Flange Nut M6

5. Bracket 14. Lock Nut M6

8. Bolt M6-30 16. Rubber Washer
11. Spring Washer M6 19.Clip

12. Flat Washer M6

Heat Insulator

Reuse carbon racing
suction kit parts to install the
air cleaner box. Heat Insulator

|Dia.14

(13) Install the rain cover to the heat insulator. (Dia. 15) 4. Rain Cover

9. Bolt M6-20
11. Spring Washer M6
12.Flat Washer M6
14. Lock Nut M6

Reuse carbon racing suction
kit parts.

Dia. 15

(14) Install the air cleaner grommet to the air cleaner box.
(Dia. 16)

22 70026-AT005_3-1. 01



(15) Temporarily install the air intake pipe and the joint hose.
(Dia. 17)

(16) Temporarily install the airflow adapter pipe and adjust
the position so that it matches the hole center of the air
cleaner grommet. (Dia. 18)

(17) Install the filter assy and the joint hose. (Dia. 19)

(18) Position the assembly to the vehicle, avoiding unnec-
essary contact with other parts of the vehicle. Once the
position is determined, secure the assembly to the vehicle
using the supplied hose clamps and bolts.

Do not over-tighten the hose clamps and bolts.

ADVICE:

Use of proper tools can help avoid over-tightening of hose
clamps. (Screw drivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the air cleaner may bend or become damaged. (Tighten- | . o
ing torque: 2.0~3.0 N-m {0.2~0.3 kgf-m}) Y il Filter Assy

23 70026-AT005_3-1. 01



/\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor, the filter assy,
and the airflow adapter pipe correctly.

Mount the filter assy and the airflow adapter pipe with no gaps.

Joint Hose 80mm

1 Airflow Meter [ Air Guide Mounting [ Airflow Meter Sensor Mounting |
Sensor
Airflow @ @
Adaptor
Pipe
A 3 \ V' 4 3
L Angled Gap Angled Gap
N 7N YA N

Filter Assy Do not leave
gaps here.

(19) Reconnect the airflow meter sensor connector.

(20) Cut the radiator upper air guide plate as shown in diagram
20. (Dia. 20)

This side does not use.

Radiator Upper
Air Guide Plate

Dia. 20

(21) Make a 7 mm hole at the position shown in diagram 21 on

. . . . Radiator Upper
the radiator upper air guide plate. (Dia. 21)

Air Guide Plate

\ 8mm

|Dia.2]

24 70026-AT005_3-1. 01



10. Low Head Bolt M6-20
12. Flat Washer M6
14. Lock Nut M6
15. Spacer
14 12 15 12 10
Iéad for Upber L \
—— ; Ai ide P Body Radiator Upper
{ FRONT PR . Air Guide Plate Dia. 22

(23) Attach the sponge tape W20 (wide) and the edge tape.
(Dia. 23)
Degreas the place where the sponge tape and the edge
rubber is applied.

5 S
17.Sponge Tape _,‘{:
W20

(24) Attach the sponge tape W10 (narrow) to the air duct.
(Dia. 24)
Degreas the place where the sponge tape is applied.

3.Air Duct

18.Sponge Tape W10

Dia. 24

(25) Place 2 rubber washers on the air duct mounting hole.
(Dia. 25)

25 70026-AT005_3-1. 01



—m N,

A *
FRONT VIEW §

)

(27) Attach the sponge tape W20 (wide) and the sponge tape
W10 (narrow) to the back of the air cleaner cover.
(Dia. 27)

Degreas the place where the sponge tape is applied.
18.Sponge Tape

W10

(28) Install the air cleaner cover. (Dia. 28, Dia. 29)

. 17.Sponge Tape
1. Hook the air cleaner cover on the edge of the heat pong Wgo
insulator.
2. Place the air cleaner cover over the air cleaner box.
3. Secure the lock parts. Dia. 27
1.Air Cleaner Cover
1. /
Heat Insulator 2.Air Cleaner Box Lock Parts
[pia. 28

(29) Check the mounting condition of each part, and attach
sponge tape to the parts that are likely to come in contact
with the body.

(30) Attach the emblem to the air cleaner cover. (Dia. 29)
Degreas the place where the emblem is applied.

26 70026-AT005_3-1. 01



the millimeter-wave radar harness. (Dia. 30)

(32) Refer to the vehicle maintenance manual and reinstall the
front bumper assembly.
Pass the millimeter-wave radar harness as shown in
diagram 31. (Dia. 31)

. MiIimeter-Wave
Radar Harness

(33) Reconnect the negative terminal to the vehicle’s battery.

/\ CAUTION

Do not spray water directly near the air intake when washing the car.

27 70026-AT005_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure all hose clamps are tightened.
e Make sure the negative cable terminal is securely attached to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE
Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.
- When removing this product from the vehicle, please consult a professional.

- Although clear paint is applied for product protection, storage under direct sunlight for a long time may accelerate deteriora-
tion of this product.
Avoid direct sunlight as much as possible.

- Regularly check for loose bolts and nuts and overall integrity of the product.

- If this product is damaged or deformed due to an accident or contact, repair or remove it immediately.

HKS Co..Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BMITIEE - dndl
Unauthorized reproduction is strictly prohibited.

28 70026-AT005_3-1. 01



